
Office of the City Clerk
600 West Blue Heron Boulevard

Suite #140
Riviera Beach, FL 33404

Chemical Feed System Improvements

RFQ No. 999-20-2

Due Date and Time
July 8, 2020 at 11:00 AM

Electronic



Water Treatment Plant and Utility System 
Chemical Feed System Improvements 
Design-Building Services

RFQ No.
999-20-2

Prime Firm:
Cardinal Contractors, Inc.

Address:
580 Village Boulevard 
Suite 325 
West Palm Beach, FL 33409

Primary Contact
Michael Brandao 
Project Manager 
MBrandao@prim.com

Telephone No.:
954.587.0520

Due Date and Time:
July 8, 2020 at 11:00 AM

TAB A
title page

1



TAB B
table of contents

City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements
[...]
 

Mike Wilsey 

General Superintendent 
 

 
 
Firm Name: 
Cardinal Contractors, Inc. 

Years with this Firm: 
5 Years 

With Other Firms: 
28 Years 

Education: 
Western High School 
Davie Florida 
 
Sheridan Technical College 
Hollywood, FL 

Certifications: 

OSHA - Trench and 
 Excavation Confined Space  
 
OSHA – Fall Protection 
 
First Aid & CPR Training 
 

 
Qualifications: 

Mr. Wilsey has over 32 years of experience in the construction and fabrication industry 
focused on support of the water and wastewater Industry. His unique experience both as a 
craftsman, and as a business president provide him a perspective that brings increased value 
to your project.  

 
Experience: 

2017 to Present – Cardinal Contractors, Inc.  
General Superintendent 

2015 to 2017 – Rosetta Construction Company, Inc.  
Equipment Manager & Shop Supervisor 

2005 to 2015 – M.W. Industrial Corporation -  Loxahatchee, FL 
President 

1999 to 2005 – Intrastate Construction Company  
Foreman & Superintendent 

1994 to 1999 – Cardinal Contractors, Inc. (Formerly Widell Inc) 
Craftsman & Foreman 
 
 
 

Recent Project Experience: 
Palm Beach County Water Utilities 
WTP #8 Valve Installation & Communications Improvements 
Palm Beach County, FL 
 
Palm Beach County Water Utilities 
WTP #8 Finished Water Improvements 
Palm Beach County, FL 
 
Palm Beach County Water Utilities 
WTP #8 Lime Slakers, Fuels Storage tanks & high Service Pump Replacement 
Palm Beach County, FL 
 
Palm Beach County Water Utilities 
WRWWTP Thickeners & HW and NWRWWTP Bypass 
Palm Beach County, FL 
 
Palm Beach County Water Utilities 
WTP #3 membrane Cleaning, Clearwell & Sand Strainer Improvements 
Palm Beach County, FL 
 
Coral Springs Improvement District 
South Plant WWTP Improvements 
Coral Springs, FL 
  

27



 

Bob Schulte 

Superintendent 
in addition to the supporting electrical/instrumentation and control sub structures along 
with the installation of new 36 inch raw water mains and motorized valves. 

 
Broward County, North WWTP Bid Package I - Specialty general construction work 
including form work, reinforcing and poured in place and precast concrete. The project 
included a 78,000 S.F. aeration basin, three 130 foot diameter clarifiers, RAS pump station 
, was  pump stations, plant lift station and blower/electrical  structure .Sub contractors 
included misc. metals and roofing. 
 
City Of Cape Coral, Everest WWRF Administration And Maintenance Facility - 
Self-performed and sub contracted work on a two story reinforced masonry structure. 
Direct responsibilities included misc. metals, finishes, flooring, laboratory casework, 
standing seam roof on metal trusses. 
 
Broward County Aviation Department, Ft. Lauderdale Airport Expansion – Runway 
expansion including necessary construction for bridge crossing over US 1, as well as 
installation of 2,735 24”x24” piles and associated dewatering and Maintenance of Traffic 
Activities. $340,000,000 

 
Project Experience: 

Bonita Springs Utilities Department 
West WWRF expansion 
Bonita Springs, FL 
  
Broward County BOCC 
WTP 1A&2A Improvements 
Broward County, FL 
 
Broward County BOCC 
North WWTP Dewatering facility 
Broward County, FL 
 
City of Dania  
WTP upgrades 
Dania, FL 
  
Palm Beach County Utilities Department  
WTP 9 reverse osmosis  
Palm Beach County, FL 
 
Miami-Dade Aviation Dept.  
Central Chiller East Expansion 
Miami, FL 
 
Miami-Dade Water & Sewer Department 
South District Digester Cluster 
Miami, FL 
 
Miami-Dade Water & Sewer Department 
North District Injection Well Pump Station 

28



 

Gary Jones 

General Superintendent 

 
 
Firm Name: 
Cardinal Contractors, Inc. 
 
Years in the Industry: 
42 Years 
 
Education: 
 

Registrations: 
 
 
Other Related Skills: 
• OSHA 10-hour 

training 
• First Aid/Blood Borne 

Pathogens Training 
• Confined Space 

Training 
• Competent Person 

Training 
• Fall Protection  
• Trench Safety 
 
  

 
Qualifications: 
Mr. Jones has been in the construction industry for over 40 years.  He has supervised and 
managed construction projects since 1978 and has extensive experience in water and 
wastewater treatment plants.  Mr. Jones is very team oriented, and has demonstrated his 
ability to work effectively with engineers and owners in a very cooperative and 
professional manner. 
 
Recent Experience: 
 
1995- Present Cardinal Contractors, Inc. 
General Superintendent / Estimator / Equipment Manager 

 
1989-1995  M. Bone, Inc. 
Superintendent 
 
Relevant Project Experience: 
 
Sarasota County, Bee Ridge WRF Phase 2 Expansion — Phase 2 expansion of the Bee 
Ridge Water Reclamation Facility, including improvement to expand the capacity from 9.0 
MGD to 12.0 MGD. Project cost was $1,977,806. 
 
Manatee County, SWWRF Lake Filtration & North Pond Improvements — Conversion of 
the existing unlined North Effluent Storage Pond to a lined Reject Holding Pond and a lined 
Effluent Holding Pond to store Part III Reclaimed Water. Construction consists of the 
following: Earthwork, pondliner, pipes, valves, precast wetwells, pumps, cast-in-place concrete, 
pipe grouting, pipe removal, miscellaneous renovations and automation necessary to monitor 
Effluent quality, divert reject water to the Reject Pond and return reject flow to the Headworks 
for retreatment, and return flow from the Part III storage pond to the Lake Filtration System.. 
Project cost was $13,053,423. 
 
City of Sarasota, Lift Station 16 rehabilitation — Provide the replacement of existing pumps 
at Lift Station No 16 with new higher capacity pumps. Provide a new motor control center in 
the former generator room. Provide a complete Emergency Pump Room to house three diesel 
powered sewage pumps capable, when pumping together, of delivering the anticipated peak 
well weather sewage flow. Provide for the site landscaping and irrigation around the lift station. 
Project cost was $1,916,749. 
 
City of Sarasota, Nitrification Basin Improvements — Nitrification Basin Improvements 
including the addition of four split case horizontal centrifugal internal recycle pumps, four split 
case horizontal centrifugal mixed liquor pumps,  48" ductile iron  piping suction  header, 36" 
ductile iron pipe suction header, 30 inch bonneted knife gate valves; 48" bonneted knife gate 
valves, demolition of existing pumps and pump bases, new concrete pump bases and pipe 
supports, electrical and controls. Project cost was $1,977,806. 
 
Port of the Islands Community Improvement District, Port of the Islands WTP — 
Construction of new water treatment plant including site/civil work, coordination with Severn 
Trent through the Engineer, temporary facilities, demolition, restoration, equipment and 
materials startup and testing, all appurtenances, and all other required contract Work, including 
storm drainage systems, electrical systems, chlorine contact tank, instrumentation and SCADA 
Systems and yard piping. Project cost was $3,384,475. 
 

29



 

Gary Jones 

General Superintendent 
City of Cape Coral, Everest WRF Expansion Minor Modifications — Package "A" CCB & 
Yard Piping - demolition, clearing & grubbing; drainage and site concrete at fuel tank, pump 
station & bleach storage; site erosion control; demo of 15" drain line; new chlorine contact basis 
& effluent wet well; modifications to existing chlorine contact basins; new reclaimed water 
pump station; relocate existing fuel tanks; and new bleach storage facility, etc. 
Package "B" Headworks Modifications - erosion control; all work associated with 
modifications to headworks; coatings; testing of concrete hydraulic structures; pipe testing, and 
restoration. Project cost was $4,227,061. 
 
City of Ft. Myers, Central Advanced WWTF Reclaimed Water System Improvements — 
Construct reclaimed water system improvements, including new filter feed pumps, disk filters, 
transfer pumps, high service pumps, one (1) 5-MG ground storage tank, yard piping, 
instrumentation, storm drainage, maintenance of flow and all supporting appurtenances. Project 
cost was $6,630,630 
 
Hillsborough County, NW Class A Sludge Processing Facility — Construction of a Class A 
sludge processing facility utilizing rotary drum thermal dryers to dewater and pelletize domestic 
wastewater sludge, demolition of existing belt filter presses, installation of (4) new pre-
purchased sludge centrifuges; construct a new bio solids processing building; a new foreign 
sludge receiving station, and install a new asphaltic concrete pavement. Project cost was 
$11,928,272. 
 
Lee County Utilities, Corkscrew WTP Wellfield — Install well pumps and wellhead piping 
for 5 raw water wells. Project cost was $244,175. 
 
Lee County Utilities, Corkscrew WTP Lime Softening — Install well pumps and wellhead 
piping for 5 raw water wells. Project cost was $459,000. 
 
City of Punta Gorda, Secondary WTP Phase 1 — Project consisted of expansion to existing 
wastewater treatment plant to include construction of a new influent structure and new effluent 
pumping station and headworks, including piping and flow meters; demolition of existing 
influent structure and conversion of the existing irrigation pumping station to become a pond 
return pumping station; electrical and instrumentation facilities; and surface restoration. Project 
cost was $2,065,702. 
 
Bonita Springs Utilities, WRF phase 2 expansion — Construction of this design/build project 
consisted of the expansion of an existing water reclamation facility (WRF) from 2.0 MGD to 
4.25 MGD capacity.  The construction effort required keeping the existing facility on line while 
building the major expansion. The work consisted of poured-in-place concrete tanks and 
structures, mechanical aeration, clarifiers, chlorine disinfection, effluent pumping, sludge 
thickening, odor control, pumping facilities, operations building, electrical building, stand-by 
power generation and site work. Cardinal’s team evaluated the design for economic 
constructability, selected equipment, and made alternate and substitute recommendations to 
improve construction.  Project cost was $5,009,930. 
 
Florida Keys Aquaduct Authority, Marathon RO Plant and Stock Island Improvements 
— Construction of RO Plants. Project cost was $8,733,250. 
 
Lee County Division of Utilities, Fort Myers Beach WWTP — Construction and Expansion 
of Aeration system and Digesters.  Project cost was $3,611,756 
  

30



 

 Juan Gonzalez 

Project Engineer 
 

       
 
Firm Name: 
Cardinal Contractors, Inc. 

Years with this Firm: 
3 Years 

With Other Firms: 
8 Years 

Education: 
Universidad Rafael Urdaneta 
(U.R.U) 
B.S. Civil Engineering 

 
Other Related Skills: 
 
• Confined Space 

Training 
• Fall Protection  

Training 
 

 
 
  

 
Qualifications: 

Mr. Gonzalez has over 8 years of experience in construction, purchasing, sales, business 
development, administration and customer service, with proven success in managing client 
relations, and deliverables, combining technical and analytical attitudes with exceptional 
problem-solving strengths. Demonstrated ability to work effectively as a team member or 
independently. Areas of expertise include logistics, procurement, purchasing, scheduling 
inventory management, and leadership. 

 Experience: 
2017-Present Cardinal Contractors, Inc.  
Project Engineer 
 
2016-2017 Inversiones Reggio Fortuna, LLC 
Store Manager 
 
2015-2016 Inversiones Reggio Fortuna, LLC 
Commercial Sales Representative 
 
2014-2015 Carico International, Inc.  
Sales Representative 
 
2012-2013 Delrinpo, C.A.  
Business Manager 
 

   2011-2012 SAMFOR, S.A.  
   Engineer Assistant  

 
2009-2011 Ralph Gonzalez, C.A.  
Assistant Manager 

Recent Project Experience: 

Design Build Services for WWTP Rehabilitation Phase I – Design-build project to rehab 
Treatment Unit 5, East Transfer Pump Station and the East and West Surge tanks.  Project 
includes construction of a new pumping system and controls while maintaining existing 
pumps in service.  Rehabilitation of the tanks and treatment units include structural repairs, 
coatings, mechanical repairs, control and electrical replacements.  $5,391,255. 
 
City of North Miami, Winson WTP Bid Package 1: Filter Rehabilitation — Project 
consisted of the replacement of filter media, surface wash agitator system, under drain system 
and pipe gallery for existing Filters Nos.  1 through 4, including refurbishment and 
waterproofing of filter interiors for leak suppression, with all ancillary accessories.  
$4,442,000. 
 
City of Sunrise, WWTP Reuse facility — The City of Sunrise (City) conducted a Reuse 
Feasibility Study that determined that a reuse water treatment capacity was feasible. Based on 
this finding and other subsequent studies, the City is building new process areas to treat a 
portion of the secondary effluent to tertiary reuse standards. These new process components 
are to be located in a currently undeveloped southeast corner of the WWTP site.  $15,915,000. 
 
SAMFOR S.A New Headquarters Building — Project consisted in the design and 
construction of a new modern two story building to be the new administrative headquarters of 
the company. Project value:  $350,000. 

31



 

Vincent Capouzzi 

Senior Estimator 

 
 
 
Firm Name: 
Cardinal Contractors, Inc. 
 
Years in the Industry: 
48 Years 
 
Education: 
• Miami-Dade Jr. 

College 
• Broward County 

Carpenter Apprentice 
Program 

 
Registrations: 
 
 
Other Related Skills: 
• HCSS Heavy Bid 

Certification 
• OSHA 10 Hour 

certification 
• First Aid/Blood Borne 

Pathogens Training 
• Confined Space 

Training 
• Competent Person 

Training 
• Fall Protection  
• Trench Safety 
 
  

 
Qualifications: 
Mr. Capuozzi has been in the construction industry since 1972.  He has been a 
superintendent and supervised many construction projects and has extensive experience in 
all phases of budgeting, supervising, estimating and construction of water and wastewater 
treatment plants.  His efforts ensure our ability to provide the Owner a quality project 
within their budget. 
 
 
Recent Experience: 
 
2004- Present Cardinal Contractors, Inc. 
Estimator / Assistant Project Manager 

 
2004 - 1988  Project Integration 
Project Superintendent 

1988-1986 –Widell Associates 
Project Superintendent 

1986-1981 – Intercounty Construction 
General Foreman  

1978 to 1981- Rowan Construction Corp. 
Assistant Superintendent  

1977-1972 –Snead Construction Company  
Carpenter Apprentice 
 
Relevant estimating Experience: 
 
City of Sunrise, Sawgrass Wastewater Treatment Plant Reuse facility, Phase 1 - The City 
is building new process areas to treat a portion of the secondary effluent to tertiary reuse 
standards. These new process components are to be located in a currently undeveloped 
southeast corner of the WWTP site, including filtration, pumping and chemical treatment. 
Project Cost is $15,915,000 
 
Manatee County, SWWRF Lake Filtration & North Pond Improvements — Conversion of 
the existing unlined North Effluent Storage Pond to a lined Reject Holding Pond and a lined 
Effluent Holding Pond to store Part III Reclaimed Water. Construction consists of the 
following: Earthwork, pondliner, pipes, valves, precast wetwells, pumps, cast-in-place concrete, 
pipe grouting, pipe removal, miscellaneous renovations and automation necessary to monitor 
Effluent quality, divert reject water to the Reject Pond and return reject flow to the Headworks 
for retreatment, and return flow from the Part III storage pond to the Lake Filtration System.. 
Project cost was $13,053,423. 
 
City of Sarasota, Lift Station 16 rehabilitation — Provide the replacement of existing pumps 
at Lift Station No 16 with new higher capacity pumps. Provide a new motor control center in 
the former generator room. Provide a complete Emergency Pump Room to house three diesel 
powered sewage pumps capable, when pumping together, of delivering the anticipated peak 
well weather sewage flow. Provide for the site landscaping and irrigation around the lift station. 